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Annex for BT

FCCID: 2BB37-EW-WEAR1

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2406041041-WF

1.1.1 OBW

X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.882 / Pass
GFSK SISO 2441 DH5 1 0.893 / Pass
2480 DH5 1 0.898 / Pass
2402 2DH5 1 1.179 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.187 / Pass
2480 2DH5 1 1.190 / Pass
2402 3DH5 1 1.172 / Pass
8DPSK SISO 2441 3DH5 1 1.176 / Pass
2480 3DH5 1 1.180 / Pass

1.1.2 20dB BW
TX Frequency Packet 20dB Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 1.003 / Pass
GFSK SISO 2441 DH5 1 1.018 / Pass
2480 DH5 1 1.027 / Pass
2402 2DH5 1 1.301 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.328 / Pass
2480 2DH5 1 1.334 / Pass
2402 3DH5 1 1.319 / Pass
8DPSK SISO 2441 3DH5 1 1.315 / Pass
2480 3DH5 1 1.318 / Pass
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Annex for BT

FCCID: 2BB37-EW-WEAR1

1.2 Test Graph
1.2.1 OBW

Test Report No.: CTL2406041041-WF

GFSK_DH5_LCH_2402MHz_Ant1_NTNV

Level (dBm)
A
(=]

-80 -

-80

24395

Frequency (MHz)

i Ant: Ant1
CENT: 2402 MHz
Span: z
RBW: 30 kHz
04 VBW: 91 kHz
Detector: Peak
TraceType: MAX Hold
W\ Swaspboint: 1001
- - weeap lime & MS
10 /" Swae: Cantinue
[f‘/ V\N 99% OBW=0.882 MHz
=20 4 + i Maker:
1. 2401.505 MHz
e -17.72 dBm
I("‘ 22402 387 MHz
L =30 (_J -19.15 dBm
E
g J
=
= -0 - ¥
5] L\’
> |
8 Lf\
-50 - MN i
WI‘M
60 4 T
=70
=80 4
90 — T8
24005 24035
Frequency (MHz)
GFSK_DH5_MCH_2441MHz_Ant1_NTNV
i Ant: Ant1
CENT: 2441 MHz
Span: 3 MHz
0 Col s
r4
W Detecior: Peak
N, TrawTEpg: MAX Hold
SweepPoint: 1001
=10 SweepTime: 3.2 ms
Sweep: Confinue
7
4 ‘N\J\S'
99% OBW=0.893 MH.
=20 f T ’\\ ker: a
1. 2440498 MHz
-17.18 dBm
22441391 MHz
-30 -18.39 dBm

— Trace

24425

Page 4 / 52
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

1.2.2 20dB BW

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV

Ant: Ant1

TracoTEbe: MAX Hold

SweepPoint: 1001

SweapTime: 1.87 ms

Sweep: Confinue

-20dB BW:1.318MHz

Maker:

1. 2479.282 MHz
-19.19 dBm

2. 2479.780 MHz
0.81 dBm

3. 2480 600 MHz
-18.19 dBm

Level (dBm)

— Trace

-80 T T T T T T T T
2478.2 24818

Frequency (MHz)

Page 13 /52
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FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 2.02 <=20.97 Pass
GFSK SISO 2441 DH5 2.36 <=20.97 Pass
2480 DH5 2.00 <=20.97 Pass
2402 2DH5 2.75 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 3.09 <=20.97 Pass
2480 2DH5 2.78 <=20.97 Pass
2402 3DH5 2.73 <=20.97 Pass
8DPSK SISO 2441 3DH5 3.12 <=20.97 Pass
2480 3DH5 2.81 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.67dBi;
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Test Report No.: CTL2406041041-WF

FCCID: 2BB37-EW-WEAR1

2.2 Test Graph

2.2.1 Power
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FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF

GFSK_DH5_HCH_2480MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
CENT. 2480 MHz
Span. §.135 MHz
260 RBW: 2 MHz
BW. 2 MHz
Datecior: Paak
TraceType. MAX Hold
10 4 AveragaCount: 1
1 SweepPoint 1001
o e Sweeb Contne
0 e ﬁ*—ﬁ_lk_l‘H AveragaTypa: RMS
—
Power: 2. 00dBm
=10 Maker
1. 2480031 MHz
2.00 dBm
"E" =20
@
= =30
g
5 -0
50
=60
=70
_0 -
— Trace
=80 T T T T T T T T
2477 433 2482 568
Frequency (MHz)
Pi/ADQPSK 2DH5 LCH_2402MHz_Ant1_NTNV
e Ant: Antt
CENT: 2402 MHz
Span: 6.505 MHz
20 4 REW: 2 MHz
VBW. 2 MHz
Detector: Peak
TracaType: MAX Hold
10 4 - - AverageCount. 1
SweepPoint: 1001
SweepTime: 1 ms
’—’—3\ Sweep: Continue
0 ! ,__\\1\ AverageType: RMS
-10 4 El?a‘l::;: 2.75dBm
1. 2401.760 MHz
275 dBm
’E" =20 4
@
=~ -30
g
—1 —40 1
=50
-60 4
=70 4
_sn -
— Trace
-90 T T T T T T T T
2398.748 2405253

Page 16 /52




Annex for BT

FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.:

CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2BB37-EW-WEAR1

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2406041041-WF

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 0.998 1.027 >=0.685 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.334 >=0.889 Pass
8DPSK SISO HOPP 3DH5 1.006 1.319 >=0.879 Pass
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FCCID: 2BB37-EW-WEAR1

3.2 Test Graph

3.2.1 Ant1

Test Report No.: CTL2406041041-WF
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Test Report No.: CTL2406041041-WF
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4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2406041041-WF

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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FCCID: 2BB37-EW-WEAR1

4.2 Test Graph

4.2.1 HoppNum
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FCCID: 2BB37-EW-WEAR1

8DPSK_3DH5_HOPP_Ant1_NTNV

Ant: Ant1
Slarl 2398 MHz

Detector: Peak

| e
NAARRRADAAS N AN A ) weepTime: 1,33 ms

g ."1"'{"'\?'1!'(”\‘ if‘lj'l'f'l“frmf" Y ‘ﬂ ;'1 "'f‘l '!1":1';1” hr' J": |'F]' |"|.JTr"|"F‘?i,H1 M ,'HJ“' \1.1":’{\{',1;1 Sweep: Contiive

i L { ; ! { HOPP Num: 79

Level (dBm)
8

-60
=70 — Trace
— 2400 MHz
—— 2483 5 MHz
-80 T T T T T T T T T
2398.0 24855

Frequency (MHz)

Page 25/52



Annex for BT

FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.392 31.600 319 125.048 | <=400| Pass
GFSK |SISO| HOPP DH3 1.648 31.600 162 266.976 | <=400| Pass
DH5 2.898 31.600 118 341.964 | <=400| Pass
2DH1 0.396 31.600 319 126.324 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.648 31.600 159 262.032 | <=400| Pass
2DH5 2.904 31.600 111 322.344 | <=400| Pass
3DH1 0.394 31.600 320 126.080 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.646 31.600 160 263.360 | <=400| Pass
3DH5 2.904 31.600 107 310.728 | <=400| Pass
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5.2 Test Graph
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FCCID: 2BB37-EW-WEAR1
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GFSK_DH5_HOPP_Ant1_NTNV

2 Ant: Ant1
CENT: 2441 MHz
S%an: z
RBW:. 910 kHz
10 4 1 VBW. 910 kHz
Detector: Peak
TracoTEpe: Clear
| SweepPoint 10001
04 SweapTima: 20 ms
Sweep: Single
Time of Pulse:
=10 1 i 2.898ms
— =20
E
@
= =30
@
=>
(]
=1 404
_50 4
—60 -
=70
— Trace
-80 T T T T T T T T t 1
0.0 200

Time (ms)

GFSK_DH5_HOPP_Ant1_NTNV

Page 29/ 52



Annex for BT Test Report No.: CTL2406041041-WF

FCCID: 2BB37-EW-WEAR1
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FCCID: 2BB37-EW-WEAR1
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FCCID: 2BB37-EW-WEAR1
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FCCID: 2BB37-EW-WEAR1
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1 1.67
GFSK SISO 2441 DH5 1
2480 DH5 1 1.58
2402 2DH5 1 1.56
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 1.56
2402 3DH5 1 1.68
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 1.70
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 1.96 -18.04 Pass
2441 DH5 1 1.96 -18.04 Pass
GFSK SISO 2480 DH5 1 1.96 -18.04 Pass
1.96 -18.04 Pass
HOPR L ! 1.96 -18.04 Pass
2402 2DH5 1 1.95 -18.05 Pass
2441 2DH5 1 1.95 -18.05 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 1.95 -18.05 Pass
1.95 -18.05 Pass
il 2DH5 ! 1.95 -18.05 Pass
2402 3DH5 1 2.15 -17.85 Pass
2441 3DH5 1 2.15 -17.85 Pass
8DPSK SISO 2480 3DH5 1 2.15 -17.85 Pass
2.15 -17.85 Pass
HOPP 3DH5 ! 2.15 -17.85 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2 Test Graph
6.2.1 Ref

Test Report No.: CTL2406041041-WF
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FCCID: 2BB37-EW-WEAR1

Test Report No.: CTL2406041041-WF
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Test Report No.:
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6.2.2 CSE
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